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Client Name:  WINGTAI(ZHONGSHAN)CO., LTD
Client Address: NO.46, YONGNING INDUSTRIAL ROAD, XIAOLAN ZHONGSHAN

Sample Name:

DOUBLE SIDED TAPE

The above sample(s) and information were provided by the client.

SGS Job No.:

GZP25-004326

Sample Receiving Date: Feb 27, 2025

Testing Period:
Test Requested:
Test Method(s):
Test Result(s):

Feb 27, 2025 ~ Mar 06, 2025
Select test(s) as requested by the client.
Please refer to next page(s).

Please refer to next page(s).

Test Requirement

Conclusion

Halogen

See Results

Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Arsene Ye

Scan to see the report

Arsene Ye
Approved Signatory
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Test Result(s):
Test Part Description:
SN ID Sample No: SGS Sample ID Description
SN1 A3 CAN25-0036786-0001.C003 Colorless transparent adhesive sheet
Remarks:

(1
@

(4

Halogen
Test Method:

) 1 mg/kg =1 ppm = 0.0001%

) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL)

) = Not Regulated

With reference to EN 14582:2016, analysis was performed by IC.

Test Item(s) Unit(s) MDL A3
Fluorine(F) mg/kg 20 ND
Chlorine(CI) mg/kg 50 ND
Bromine(Br) mg/kg 50 ND
lodine(l) mg/kg 50 ND

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

under the

responsibility Is to ils Cllenl and this d does not

To check the stith

Unless otherwise agreed in writing, this documsnl is issued hy the Cnmpany suhjscl to its General Conditions of Sarvice printed ovarleaf,
available on request or accessible at hi

Attention is drawn to the limitation of liability,

Indemnification and jurisdiction issues doﬁnad therain. Any holder of thla documenl is advised that information contained hereon reflects
the Company’s findings at the time of its lniswenﬂon only and within the limits of Client's instructions, if any. The Company's sole
parties to a transaction from exercising all their rights and obligations

Thisd. t cannot be reproduced except in full, without prior written approval of the Company. Any

eekds

imm.mmmmmawwm&m&m.m 510663

act us at telopho

unauthorized allerauon forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in Ihls test rapon refer only lo the semple{s] :ested
-c,-l! stingyingpection report & certificale, please gont: 8

1 (86-20}82155555 WWW.Sgsgroup.com.cn
t (86-20) 82155565 sgs.china@sgs.com

|FE TR HEREAT LR RERFEHRE98S  AB4: 510663

Member of the SGS Group (SGSSA)



SGS

Test Report No.: CANEC25003678603 Date: Mar 06, 2025
ATTACHMENTS

Page 3 of 4

Halogen Testing Flow Chart

Sample cutting/preparation

A\ 4
Sample measurement

A 4

Combustion in a closed system
containing oxygen

A\ L

Dissolved in an absorption
solution

\ 4
Filtration

\ 4

Analyzed by ion
chromatography. Double confirm
by other instruments, if
necessary
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Sample Photo:

Page 4 of 4

CAN25-0036786-0001.C003

SGS authenticate the photo on original report only
*** End of Report ***
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